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EXPLODED VIEW: ENGINE COMMON PARTS 3.0L G3 R/H SIDE

DRAWING #: 0G8977

APPLICABLE TO:

ITEM PART # QTY. DESCRIPTION
1 0E7202AASOR 1 HEAT SHIELD EXHAUST 3.0L
2 0F5966A 2 REFLECTIVE HEAT SHIELD 3.0L
3 052777 3 WASHER FLAT M3
4 036261 3 RIVET POP 125 X .275 SS
5 069860E 1 HOSE DRAIN ASSY 28"
6 0C7649 1 CLAMP HOSE .38-.87
7 085296 2 SCREW HHC 1/4-20 X 1/2 S8
8 083896 3 WASHER LOCK 1/4-M6 SS
9 084929 3 WASHER FLAT 1/4 SS
10 067989 6 NUT HEX FL WHIZ M8-1.25
1 0F8795 1 MANIFOLD EXHAUST RH
12 0G0100 1 GASKET EXHAUST
13 0D3488T 1 BELT SERPENTINE 41.75"
14 0F3217 1 SPACER DC ALTERNATOR PULLEY
15 0F3216 1 PULLEY 80 OD DC ALTERNATOR
16 0G3577AST03 1 BRACKET, DC ALTERNATOR
17 045772 1 NUT HEX M10-1.5 G8 YEL CHR
18 022237 1 WASHER LOCK 3/8
19 022131 4 WASHER FLAT 3/8-M10 ZINC
20 073528 1 SPACER .37 X 1 X 1.12 ST/ZNC
21 0D5112 1 SCREW HHC 1/4-20 X 3/4 SS
22 064416 1 SCREW HHC M10-1.5 X 45 C8.8 FT
23 0G8998 1 HARN ENG 3.0L G3 R-200 2P (NOT SHOWN)
24 0C2454 1 SCREW THF M6-1 X 16 N WA Z/JS
25 0G96530ST10 1 ALTERNATOR STRAP 3.0L G3
26 022145 3 WASHER FLAT 5/16-M8 ZINC
27 022129 2 WASHER LOCK M8-5/16
28 043107 1 SCREW HHC M8-1.25 X 25 C8.8
29 051730 1 SCREW HHC M8-1.25 X 60 C8.8
30 0E9868A 1 ALTERNATOR DC W/OUT PULLEY
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